Model CC 14

@ HITACH] 147 CUT-OFF MACHINE

it

\q \..
e

IMPORTANT-To assure product SAFETY and RE-

LIABILITY

repairs, mainlenance or  adjustments

should be performed by KITACHI Service Centers or

oiher

qualified serwce organizations Always use

HITACH| replacement pars.

740

1 CeC14



@ HITACHI| 14”7 CUT-OFF MACHINE

Mode! CC 14

{TEM PART NC. SUPPLY ITEM PART NO. SUPPLY
NO. NO. USED DESCRIPTION QTY NO. NO, USED DESCRIPTION QTY
1 957883 2 Machine Screw WG 20 {w / Waskers) 62 949258 4 Machine Screw MBx20 10
4 9518572 1 Safety Gover Assembly {includss Mem No.5) 83 851302z I Switch Handle
5 9518802 1 Cover Packing 4 951897 1 Handle Caver
[ 8518612 1 Sub Cover 65 945429 3 Bolt Washer M4 10
4 951480 1 Screw Q) 66 949365 2 SetScrew Mi4x5 10
8 955724 1 Wesher (A} a7 977128 3 Tapping Strew (W / Spring Washer) D4x20
9 954924 2 Wheel Washer fold #39518562)
10 96549752 i Cut-off Wheels 5 B8 9518597 1 Screw Cover
1 WINS 1 Maghine Screw  M4x8 10 59 951850 1 Boit [H}
12 949453 1 Spring Washer M4 10 70 949433 2 Bolt Washer M8 10
13 949429 1 Bolt Washer M4 10 71 949537 1 Spring Fin  3x15 10
14 9518762 1 Stopper Spiing 72 - 1 Vise{A)
15 951214 1 HITACHI Label 73 949638 2 Bolt Wi0x20 10
16 955718 2 Coller(F) 74 949434 1 Bol Washer M10 10
17 949554 1 Nit M4 10 75 951886 1 Vise {B) {old 951203)
18 949558 2 Nut MG 10 76 5002427 1 Cord
19 976445 2 Brush Cap (o/d 9405400 77 968520 1 Chaln
20 9950812 2 Auto Stop Carbon Brush 2 78 955479 1 Retaining Ring M6
b ] 974567 2 Brush Holder 79 971563 i Collar
22 949510 2 Fin D2.5x48 10 B 951887 1 Screw Assembly lincludes item No.78,79)
23 9518532 1 Stopper 81 949273 2 Machine Screw MBx30 10
28 949394 2 Wing Bolt M&x10 10 82 849457 2 Spring Washer M& i0
27 §206VY 1 Ball Baaring 6206¥VCMPS2S a3 349426 1 Washer W8 10
28 951516 1 Bearing Collar till 2 / 88 84 951845 1 Female Thread
28 A 978965 1 Bearing Collar since 3/ 88 85 949432 3 Boll Washer M6 10
i) 8518732 1 Spindle Gaar 86 9518772 1 Switch Plate
30 8201V 1 Ball Bearing 5201VVCMPS25 87 9518552 1 Rubber Edge
3 6202vy 1 Ball Bearing 6202VVCMP3S28 88 949432 4 Bolt Washer M6 10
R 945382 1 Bearing Lock 89 8518712 4 Tapping Screw {W / Spring Washer) M550
33 9518750 1 Armature (includes ltam 31,35,36) A 951885 1 Base Assembly (includes frem No.§7 — 100
34 931872 1 Fan Guide 91 955818 2 Bolt Washer MIE
35 9518692 1 Dust Seal 9z $518522 1 Spring [B)
36 6300VY 1 Ball Bearing §300VVCHMAV2S 93 9518512 1 Spring [A)
kyd 951878 1 Bearing Bush 94 A 951947 1 Gear Case (old £0518702)
38 949260 3 Machine Screw MEx25 10 95 971884 1 Set Screw M5x 18
39 949455 3 Spring Washar M8 10 96 951474 1 Shaft
4 967329 3 Waster [H] 97 964851 4 Base Rubber
41 955718 3 Collar (F) 98 949432 4 Bolt Washer M& 10
42 951916 1 Vinyl Tube D8x1.5x285 99 949455 4 Spring Washer M6 10
43 951874C 1 Stalor Assembly lincludes ltem Nodd) 100 949255 4 Machine Screw M6x 16 10
44 998744 2 Brush Terminal {okd 957004) im 944616 1 Washer (A}
45 951867 1 Housing Assembly fircludes kem No.21,37 85 102 849458 1 Spring Washer M10 10
45 9518902 1 Wheel Cover 103 949560 1 Nut M10 10
47 97457 1 Taif Cover 104 951206 1 Spark Chute
49 74572 2 Tapping Screw D4x1( 105 949454 2 Spring Washer M5 10
50 - 1 Nameplate 106 949236 2 Machine Screw M5x10 10
3 2 L 7al ] 2 Machine Screw M4x10 10 107 949558 i Nut M& 10
52 933028 1 Cord Ciip 108 949760 1 Sockst Head Bolt M&x 23 13
53 940778 1 Cord Armor 109 9518662 1 Screw Vise Assembiy (includes ltem
54 8527 1 Switch [A} Ass'y No.68 — 72.80,84,101 — 103)
55 9513682 2 Tapping Serew [W/ Spring Washer] 05x80 110 949457 1 Washer 10
56 855835H 1 Sel Piece 111 9518H 1 Stapper [A)
57 M0 1 Boit Washer D4 10 112 1 Caution Plate
58 949453 2 Spring Washer 04 10 kS 951895 4 Leck off Bution
59 974572 2 Tapping Screw  D4x10 10 114 949457 1 Spring Washer M8 10
60 968523 i Chain Hook 125 951888 1 Base Rubber Plate
81 944455 L) Spring Washer D6 10 501 951211 1 Wrench 17mm

2 CC 14



